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ROOM 3112, 3RD FLOOR, NO. 399 NUJIANG NORTH ROAD, PUTUO DISTRICT, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Sample Color
Composition
End Use
Fabric Width
Yarn Size
Construction
Fabric Weight

Proposed Care Instruction :

Sample Receiving Date
Testing Period
Test Result(s)

Test Performed

Signed for and on behalf of

(A)Knitted fabric (polar fleece)

(A)grey
(A)100%polyester
(A)garment

(A)160cm

(A)150D/288F
(A)100D/96F+150D/288F
(A)320GSM

Jun 12, 2025
Jun 16, 2025 - Jun 19, 2025

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Al ij

Alice Wang (Authorized Signatory)
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Test Result

Flammability Test of Clothing Textiles
(16 CFR Part 1610 - 2023)

Sample A

Fabric Surface . Raised

Test Specimen Direction . Length (face)

As Received After Dry-cleaning and Laundering*
Burn Code Burn Code

(1) SFpoi (1) SFpoi
(2) SFpoi (2) SFpoi
(3) SFpoi (3) SFpoi
4) SFpoi (4) SFpoi
(5) SFpoi (5) SFpoi

Flammability Classification : Class 1

Remarks

Class 1 Normal Flammability

Class 1 textiles exhibit normal flammability and are acceptable for use in clothing.

*Drycleaning & Laundering procedure:
One time Dry cleaning with Perchloroethylene & then One time Laundering (AATCC LP1-2021: Test
No.(1)(IV)(Aiii), Machine wash at (120+5) CJF with (4.0+0.2) Ib loading, Normal, Tumble dry permanent press.)

Burn Code Description:
SFpoi = Surface flash, at point of impingement only.

Sample Photo

***End of Report***
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Scan to see the report
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